
 1 

 CYCLIC ACTIVATED SLUDGE TECHNOLOGY BASED SEWAGE 

TREATMENT PLANT DESIGN AT NEW DELHI RAILWAY STATION 

A DISSERTATION SUBMITTED IN PARTIAL FULFILLMENT OF THE REQUIREMENTS FOR THE 

AWARD OF THE DEGREE 

OF 

MASTER OF TECHNOLOGY 

in 

ENVIRONMENTAL ENGINEERING 

 

Submitted by: 

Tarun Shokeen 

(2K18/ENE/13) 

 

 
Under the supervision of 

Dr. Geeta Singh 
 

DEPARTMENT OF ENVIRONMENTAL ENGINEERING 

DELHI TECHNOLOGICAL UNIVERSITY 

(FOMERLY DELHI COLLEGE OF ENGINEERING) 

BAWANA ROAD, DELHI-110042 

2020 

 



 2 

DELHI TECHNOLOGICAL UNIVERSITY 
(FORMERLY DELHI COLLEGE OF ENGINEERING) 

BAWANA ROAD, DELHI-110042 

 
 

 CANDIDATE’S DECLARATION 
 

I, TARUN SHOKEEN, 2K18/ENE/13, student of MTech (ENVIRONMENT ENGINEERING), 
[...]
Chapter 4 : Material and methods                                                               23-39 

4.1 Study Area                                                                                                   23 

4.2 Stilling chamber                                                                                           23 

4.3 Fine screens                                                                                                 24 

4.4 Grit chambers                                                                                              25 

4.5 Chlorine contact tank                                                                                  26 

4.6 Chlorinator                                                                                                  26 

4.6 Mechanical dewatering unit                                                                        27 

 

 

Chapter 5 : Results and discussion                                                              35-36 

 

Chapter 6 : Recommendations                                                                      37 

 

Photo Gallery                                                                                                  38 

 

References                                                                                                       39 

 

Previously Published Research Paper                                                          40 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 8 

 

 

 
Fig. 1 : C-Tech Plant Overview 

List of Figures 

Fig. 2 : Decanter of the C-Tech Process 

Fig. 3 : Aeration basin 

Fig. 4 : Nitrification and Denitrification 

Fig. 5 : Decanting Process 

Fig. 6 : Schematic Drawing of a C-Tech Basin 

Fig. 7 : Plane of Treatment Plant 

Fig. 8 : Stress Distribution on C-Tech Basin 

Fig. 9 :Sewer flowing with Sewage Water  

Fig.10:Extracted Sewage sample from Manhole 

          Fig.11:Sewage sample site and sewage pump house 

 

 

 

 

 

List of Tables 
 

Table 1.1 : Wastewater Quality of Disposed water at station 

Table 4.1: Design Basin 

Table 4.2: Treatment Sequence 

Table 4.3: Basin Sizing 

Table 4.4: Basin Sizing as per CPHEEO Manual Value 

Table 4.5: Selector (Anoix) Zone 

Table 4.6: Oxygen Calculation at peak Flow Condition 

Table 4.7: Air Requirement at peak flow conditions 

Table 4.8: Sludge Wasting 

Table 4.9: Equipment Specification for C-Tech System 

Table 5.1: Excavation Cost 

Table 5.2: PCC Cost 

Table 5.3: RCC Cost 



 9 

 

Chapter 1 : Introduction 

 
 

1.1 : New Delhi Railway Station 

The New Delhi Railway Station (NDLS), is one of the busiest and largest railway stations in 

India. The NDLS handles above 355 trains and 5,10,000 passengers on the daily basis on its 16 platforms. 

The NDLS was opened for public in 1926 with a total covered area of 80 hectares. 

Being the capital of India, New Delhi railway station faces the huge number of traffic, thereby contributing 

to the large number of waste generation which is directly being disposed to the river Yamuna. 

 
1.1.1 : Wastewater Generation and Management: 

Wastewater is generated from various sources at the station these include wastewater from: 

➢ Over flow in the Coach filling process 

➢ Apron washing and Platform washing 

➢ Service buildings (Offices, waiting rooms, rest rooms and running rooms) 

➢ Water booths 

➢ Toilets 

➢ Restaurants/ Canteens 

The overflows from the overhead tanks are also drained along with the wastewater of the 

station. 

 

 

Wastewater generated at different locations is estimated, the wastewater is let out through a 

network of chambers which ultimately joins the main discharge drains. Four major drains receive 

the wastewater from the NDLS Railway Station: 

➢ Rajdhani complex washing line 

➢ DLT washing line 

➢ Platforms 

➢ Shatabdi Complex 



 10 

 
 

1.1.2 : Wastewater Quality 

Wastewater quality monitoring consisted of composite sampling from the main wastewater 

discharge locations of the station. Three drains which were identified for this exercise are:  

 

Table 1.1 : Wastewater Quality of Disposed water at station 

Sample locations pH TSS 

(mg/L) 

BOD 

(mg/L) 

COD 

(mg/L) 

O & G 

(mg/L) 

𝐍𝐇3 

(mg/L) 

Rajdhani complex washing 

line drain 

7.5 71 49 80 03 35 

DLT washing line drain 7.3 576 235 656 06 40 

Wastewater drain at platform 

16 near parcel area 

7.6 294 178 2000 01 48 

 
 

1.2 : Wastewater recycle/reuse system 

As detailed earlier, a significant volume of wastewater is discharged from the station. In light 

of considerable volume and quality of discharged wastewater, there is a possibility of spillage 

and indirect contamination of water resources (surface and groundwater) on discharging the 

wastewater in the environment. It is recommended that a wastewater treatment system should 

be installed and integrated with the existing water supply system for non-potable water using 

activities such as coach washing, apron washing, platform washing, toilet flushing, 

horticulture, etc. This shall further help reduce the freshwater consumption of the station 

leading to improvement in water use efficiency, hence reducing the pressure on the natural 

resource



 11 

  

1.3 Motivation 

Currently there is no means of treatment of waste water in NDLS. All this untreated wastewater 

is being dumped directly into the Yamuna which is further adding to the pollution to the almost 

biologically dead river. Also the potential of reusing and recycling of wastewater can 

drastically reduce waste water consumption. 

I was motivated to design a low cost wastewater treatment plant for NDLS using SBR 

Technology to reduce pollution in Yamuna and also tap into potential of wastewater reusing 

and recycling. 

 

 

 

 
  

                                                          1.4  Objective 

                       

         Following are the objectives of my study:- 

 

1. To design a low cost waste water treatment plant at new Delhi railway station. 

2. Estimation of cost of C-tech based SBR system waste water treatment plant.



 12 

 

Chapter 2 : Literature Review 
 

 
R. Rajamanickam, S. Nagan, ‘C. Tech process in municipal sewage treatment plant - A 

case study’[1] 

Water Resources are being degraded from the pollution caused by sewage discharged from cities 

and town. C-Tech is an advanced technology of sequential batch reactor (SBR) for treatment of 

sewage. It usually operates in the cycle of batches. Each cycle is generally of 2.6 to 5 hours 

duration (usually taken as 3 hours for design basis). Many modules are provided for the 

continuous treatment of wastewater. Removal of organics, N and P reduction is allowed in a 

single reactor. One cycle operation consists of 3 steps - filling & aeration, settling and 

decantation. Sludge volume index of the settled sludge in basin is observed to be (SVI) < 120 

and excellent settling characteristics. The excess sludge can be used as manure after complete 

digestion and dewatering. To separate and concentrate the sludge there is no requirement of 

secondary clarifier system. Two STPs of C-Tech type with capacity of 125 MLD STP at 

Avaniapuram and 45.7MLD at Sakkimangalam has been constructed by Madurai corporation in 

Tamil Nadu in 2011. The results of the treated sewage sample were as follows BOD is < 9 mg/L, 

COD < 25mg/L and TSS is < 8 mg/L. The treated sewage can be used for farming .By observing 

the performance of cyclic activated sludge process it can be concluded that it is one of the best 

technologies that can be used for the treatment of sewage water in local bodies. 

 

 

 

Bhakti Kulkarni, R.V. Wanjule, H.H. Shinde, ‘Performance Assessment of 100 MLD Sewage 

Treatment Plant Based On C-TECH Technology at Vashi, Navi Mumbai.’[2] 

 

The aim of this study was to do the performance and functional audit of the 100 MLD Sewage 

Treatment Plant at Vashi, Navi Mumbai which operates on the latest C-tech Technology. Most of 

the treated effluent is discharged into Vashi creek and the rest of the treated effluent is used for 

gardening purpose. From the inlets and the outlets of the STP water sample is being collected and 

various quality parameters such as Biological Oxygen Demand (BOD), Total Suspended Solids 

(TSS), Chemical Oxygen Demand (COD), Dissolved Oxygen (DO)etc. Samples were collected for 

the period of 10 months (march to December). The results obtained were cross checked by the 

limits prescribed by MPCB. 

 

 

B Hazard, K Wutscher, T Bullen, ‘C-tech – a reduced footprint cyclic activated sludge 

technology with simultaneous denitrification and nitrification, and biological phosphorous 

removal in a single treatment step.’[3] 

UK waste water treatment industry is facing increasing number of challenges from increasing the 

pollution levels in the water. Thereby low level of ammonia, phosphorous and total nitrogen are 

required without adding chemical dosing. C-Tech technology emerges out to be the best technology 

to overcome the above problems in a single treatment step. The above process can achieve the 

following effluent values BOD:SS:TN:TP of < 10:10:10:1 mg/l respectively. 

 

 

 

https://www.researchgate.net/scientific-contributions/71591474_R_Rajamanickam
https://www.researchgate.net/scientific-contributions/71387206_S_Nagan
https://www.researchgate.net/scientific-contributions/2145177786_B_Hazard
https://www.researchgate.net/scientific-contributions/2145167199_K_Wutscher
https://www.researchgate.net/scientific-contributions/2145177416_T_Bullen


 13 

Chapter 3 : Waste Water Treatment Description 

 
 

3.1 Treatment Unit Description 

The proposed treatment plant comprises of the following main process units 

1. Stilling Chamber 

2. Mechanical Fine Screen channels 

3. Mechanical Grit chamber 

4. C-Tech Basin 

5. Sludge Sump & Pump House 

6. Sludge Dewatering System 

Process design of these units is given below. 

 
 

3.1.1 Stilling chamber 

The stilling chamber is basically a small chamber specially designed to reduce the effluent 

flow rate. The reduction in the flow rate will results in the rise of the entrapped gases rise to 

the surface. 

 
3.1.2 Fine screen channels: 

The main purpose of fine screens is to reduce the load on the further treatment units by 

removing approximately twenty to twenty two percent of suspended solids from the 

sewage, thereby proving it very effective. Perforations size of fine screen ranges from 

1.5mm to 3mm. 

 
3.1.3 Grit Removal chamber 

The grit chambers are usually placed after the fine screens, to remove the particles of size 

0.2mm. Grit chamber is basically designed to remove inorganic materials like sand gravel 

and silt by using the sedimentation phenomena.  

 
 

 

 

 

 

 

 

 

 

 

 



 14 

3.1.4 C-Tech 

Cyclic activated sludge technology also known as advanced  Sequential Batch Reactors is an 

advanced biological treatment process for the domestic as well as industrial effluents. C-

Tech is an very advanced technique that significantly reduces the installation time and also 

the cost to a very large extend as compared to other process based Sewage Treatment Plants. 

This also requires relatively very less area as compared to other processes. This technology 

is not so widely used in India but is growing very popular in countries like America, Asia, 

Europe and middle east. 

 

Fig. 1 : C-Tech Plant Overview 
 

3.2 Features of C Tech System : 

The C-Tech based STP has the following features :- 

 

 
 

3.2.1 Biological Selector zone - No bulking, No Foaming, Denitrification, Phosphorus 

release for Biological Phosphorus removal 

The Biological Selector is being installed in the very front of C-tech System which 

makes this technology different from other technologies. Under anoxic mix 

conditions raw effluent is allowed to enter the selector zone. Using RAS pumps, 

return sludge is being recycled into this zone from the aeration basin. The main 

function of this zone is the natural selection of the floc forming microorganisms to 

overcome the need of high Biological oxygen Demand and low Dissolved Oxygen 

condition. This results in the elimination of the major issue of bulking and foaming. 

Excellent settling characteristics can be ensured through this process. The Sludge 

Volume Index always remain less than 120 irrespective of the seasons. Denitrification 

and phosphorus release also takes place due to the development of anerobic 

conditions in the selector zone.  

 



 15 

 

3.2.2 Dissolved Oxygen Control - Energy Savings 

To optimize the power consumption and to enhance the treatment efficiency 

Dissolved Oxygen level measurement takes place in the C-Tech reactor. DO sensors 

continuously monitor the DO concentration in the basin. After the measurement of the 

Dissolved Oxygen in the basin, to maintain the desired Dissolve Oxygen level in the 

basin, a variable frequency drive automatically alters the rpm of the aeration blower. 

Through this methodology efficient use of the energy can be done and power savings 

up to 20 to 30 percent can be observed. 

 

 

3.2.3 Fully Programmable Logic Controller system Based Intelligent Control –  

Operational Simplicity 

The complete C-Tech plant operation is controlled automatically through a 

Programmable Logic Controller system, which is a major factor in reducing operating 

costs. All key functions like, RAS, sludge wasting, aeration intensity, cycle time 

control, decanting rate etc. are automatically controlled along with data logging, 

Complete historical records of plant operation are available on touch of a button 

 
3.2.4 Stainless Steel Decanter - Corrosion Resistant and Long life. 

The clear supernatant is removed from the basin using a stainless steel Decanter. 

During decanting there is no inflow to the basin. The moving weir DECANTER IS 

motor driven and travels slowly from its park’ position to a designated bottom water 

level. Variable frequency drives are provided to control the rate of movement of the 

Decanters. After the required level of supernatant is removed 

the Decanter is returned to its “park” position through reversal of the drive. The 

basin is now ready for the next cycle to begin. Stainless steel fabrication ensures 

resistant to corrosion, long equipment life without any/no maintenance 

 

 



 16 

 

                                                Fig. 2 : DECANTER of the C-TECH Process 

 

3.2.5 Fine Bubble Diffusers for Aeration 

Essentially, the aeration system can be thought of as the heart of the C Tech system. The 

very high quality fine bubble membrane diffusers are used for the process of aeration. 

The system has highest oxygen transfer efficiency which can yield substantial cost 

savings and the membrane material is advanced quality PU which promotes extended 

diffuser life. 

 

 

Fig 3:  Aeration Basin 



 17 

3.2.6 Surplus Activated Sludge and Return Activated Sludge Pumps for Sludge 

Wasting. 

Submersible RAS and SAS pumps are placed in the C Tech reactor itself. It reduces 

external pumping space requirements. The pumps are equipped with thermal overload 

switches to protect the motor. 

 

 

 

3.3 Treatment Process Description 

 

The raw sewage after being processed through the grit chamber is being taken to 

the biological treatment unit to remove phosphorous, organic and nitrogen.. 

Nitrification, phosphorous removal, BOD reduction denitrification is being processed 

through cyclic activated sludge technology(C-Tech) which generally operates on extended 

aeration principle using diffused aeration system of very energy efficient fine bubble 

membrane which automatically control the uptake rate of oxygen, thereby resulting in 

power savings of 20 to 30 percent.  

The inefficiencies of the continuous processes are being eliminated using the advanced C-